
 
 
 
 

 

Performance of a biological pre-treatment system coupled with 

down-flow expanded granular bed reactor (DEGBR) for poultry 

slaughterhouse wastewater treatment 

 
 

By 
 
 

Derrick Njabuliso Dlamini 
 
 
 

Thesis is submitted in fulfilment of the requirements for the degree 
 
 

Master of Engineering in Chemical Engineering 
 
 

in the Faculty of Engineering & the Built Environment 
 
 

at the Cape Peninsula University of Technology 
 
 
 

Supervisor:  Dr. Moses Basitere 
 

Co-supervisor:  Prof. Seteno Karabo Ntwampe 
 
 
 

Bellville 
 

June 2021 

 
CPUT Copyright Information 

 



 ii 

The thesis may not be published either in part (in scholarly, scientific or technical 
[...]
dispersion of droplets of one liquid immersed another in which it is not soluble or 

miscible. Emulsions are normally in two forms, one of water in oil and another of oil in 

water. Below is a list of the types of chemical structures of biosurfactants produced 

by microorganisms (see Figure 2-4). 



 16 

 

Figure 2-4: Types of biosurfactants produced by microorganisms (Cameotra & Makkar, 1998) 

 

Bacteria is divided into three types of groups in accordance to their response toward 

free molecular (O2) oxygen and enzymatic ability to degrade substrates (Gerardi, 

2003). The three groups are; facultative anaerobes, strict aerobes and anaerobes.  

According to Gerardi, (2003), strict aerobes or aerobic bacteria is used in the 

presence of oxygen or an aerated environment. The bacteria used in strict aerobe 

processes uses the oxygen found in water to degrade pollutants and further 

reproduce itself. The oxygen is usually supplied mechanically by aerators.  



 17 

Facultative anaerobes normally operate in the presence of (O2) oxygen but are also 

capable of functioning in the absence of oxygen (Stieglmeier et al., 2009). Anaerobic 

bacteria functions actively in the absence of oxygen. The anaerobic bacteria get 

nutritional sources from the food or nutrients instead of oxygen, and in most cases 

the process is advantageous in that it produces a reduced volume of sludge and 

methane gas is also generated from it as well. The methane gas produced from the 

process, if collected, can be used as a source of energy which can make it 

economically viable.  

In the biological treatment of FOG the bacteria degrade it through enzymes. There 

are two types of enzymes used in the degradation of FOG, namely exoenzymes and 

endoenzymes (Burgess & Pletschke, 2008). An exoenzyme is an enzyme that is 

secreted by the cell and it operates outside of it, whereas an endoenzyme operates 

within the cell. In another study, an elimination of oil from enzyme pretreated 

wastewater was performed using activated sludge, with the process yielding a 

biodegradation efficiency of 90% (Cisterna, 2017).  

According to Gerardi, (2003), there are three main types of bacteria groups used in 

the degradation of substrates in an anaerobic digester. These are acetate forming, 

sulfate reducing and methane forming bacteria. Acetate forming bacteria activity 

secrets acetate and hydrogen during degradation, sulfate bacteria degrades organic 

matter present in the effluent while reducing the sulfate to hydrogen sulfide (H2S). In 

the process of methane forming bacteria, the microbes’ activity results in the 

formation of methane gas as a by-product. 

The role of microorganisms in biological wastewater treatment processes involves 

the removal of dissolved and particulate carbonaceous BOD (Metcalf & Eddy, 2003). 

Biological processes employed in the treatment of effluent are divided into two 

classes, namely; suspended growth process and attached growth process. According 

to Metcalf & Eddy (2003), in suspended growth processes, the micro-organisms used 

in the treatment are maintained in liquid suspension by appropriate mixing methods. 

Activated sludge processes are a typical example of suspended growth processes. 

The latter process utilizes aerobic microorganisms or activated sludge (AS) that can 

digest organic matter present in wastewater (Shchegolkova et al., 2016). The 

microorganisms grow as they tend to clamp on each other together, developing into 

larger particles called flocs. The flocs are then allowed to settle at the bottom of the 

tank and thereby creating a clear liquid which is free of organic matter. In attached 



 18 

growth processes, the bacteria or microorganisms treating the wastewater are 

attached to the media material placed in the reactor (Gavrilescu & Macoveanu, 

2000). Organic matter is removed from the wastewater as the effluent passes 

through a biofilm. The attachment media used in this type of processes could be 

rocks, gravel, sand and plastics to mention but a few.  

Diagrams of suspended growth process and attached growth process are shown 

below (see Figure 2-5): 

(A)                                                      (B) 

 

 

Figure 2-5: Biological treatment: Suspended growth (A) & Attached growth processes (B) 

 

2.4 Types of wastewater pre-treatment processes 
 

Pre-treatment is the preliminary removal of material such as FOG, and other various 

solid matter contained in the PSW effluent. The pre-treatment process stage of PSW 

effluent is highly recommended preceding the secondary treatment by using a 

bioreactor (De Nardi et al., 2011). Pre-treatment processes can either be physical, 

chemical, and biological, which are mainly used to remove contaminants contained in 

PSW. Biological processes are processes where living microbial organisms or the 

extracellular products are used (Wang et al., 2014), while chemical processes involve 

the addition of chemicals like coagulants and flocculants (El-gohary et al., 2010). 

Physical processes would refer to conventional process that mainly utilize screens of 

different aperture sizes, fat traps and grit chambers for removal of larger particles in a 

conventional method (Voutchkov et al., 2014). 



 19 

2.4.1 Conventional pre-treatment methods 
 

The pre-treatment of wastewater is done with the sole purpose of removing large 

organic matter that may cause clogging, block pipes and damage pumps in the 

subsequent stage of processing (Metcalf & Eddy, 2003). In conventional pre-

treatment processes, the influent passes through a screen in order to remove large 

objects (EPA, 1998). Typically, screen aperture sizes for coarse particle removal is 

+6mm and for fine particle removal is 1,5 to 6mm (U.S. EPA, 2000). After the influent 

has been screened it then passes onto a grit chamber where the sand and small 

stones settle at the bottom and are then removed. The removal of grit normally 

prevents wear and tear of the equipment. It then becomes vital that grit chambers 

work efficiently during peak times whereby the volumetric flow rate is also high. At 

this point, it must be borne in mind that the influent from the grit chamber still 

contains a substantial amount of organic matter and suspended solids. These 

biosolids are then removed in a sedimentation tank where they are first allowed to 

settle at the bottom when the flow rate of water is reduced. A study of inorganic 

suspended solids removal from wastewater by using a grit chamber yielded a COD 

removal efficiency of 5.2% and a TSS of 12.6% (He et al., 2019). 

The sedimentation of biosolids is classified as the primary treatment because it 

utilizes gravity sedimentation as the suspended solids settle at the bottom (see 

Figure 2-6). At this stage of the process, BOD is greatly reduced. The solids 

settleable at the bottom of the sedimentation tank are removed as sludge and the 

resultant product is effluent. The effluent discharged is passed on to the secondary 

treatment step which could be in the form of a biological treatment process. 



 20 

 

 

 

Figure 2-6: Schematic for a conventional pre-treatment process (EPA, 1998) 

 

2.4.2 Physico-chemical pre-treatment methods 
 

It is recommended that the effluent from the preliminary treatment is passed on to a 

subsequent primary and secondary treatment for further processing depending on 

the strength of the PSW. Physicochemical processes are predominantly used as a 

primary treatment facility, and it has also been undisputed for its predominance in a 

wide spectrum of wastewater treatment plants (Liu, 2014). A physico-chemical 

process employed in wastewater treatment is done so with the intention of removing 

suspended solids and FOG prior to the secondary treatment process. Below is a list 

and discussion of commonly used physicochemical methods.  

 

2.4.2.1 Dissolved air floatation (DAF) 
 

The dissolved air flotation (DAF) process is a method whereby liquid-solid separation 

typically happens by dissolving air in wastewater under pressure (Bustillo-Lecompte 

& Mehrvar, 2015). As the air is blown at the bottom, suspended particles like FOG 

are transported to the top of the flotation tank. At the top, the solids then form a 

sludge layer where they are constantly removed by a skimming device. The 

effectiveness and efficiency of the DAF process is usually supplemented by the 



 21 

addition of chemicals such as polymers and flocculants. The latter is performed in 

order to adjust pH and facilitate flocculation of the suspended particles. A DAF 

system was reported in a study of the treatment of PSW with a surface loading rate of 

1.6±0.4 m3/m2, yielded a removal efficiency of oil and grease of 51±16% and 

suspended solids of 37±16% (Del Nery et al., 2007). In another study of a chemical-

DAF system by using ferric chloride and cationic polymer in the treatment of PSW, 

nutrients removal was found to be ≥99% and TSS of 65±25% (De Nardi et al., 2011). 

The DAF process has been reported to be more appropriate for treatment of high 

volumes of wastewater (Schalkwyk et al., 2016). Moreover, the DAF, also has 

additional advantages relating to its stable operation which is associated with low 

cost of running a wastewater treatment plant (Tian et al., 2018). 

The theory for removal of particles in the DAF process is based on four main 

principles, namely; 1) gas-water equilibrium, 2) bubble formation, 3) gas precipitation, 

and 4) flotation of bubble particle agglomerates (Srinivasan & Viraraghavan, 2009). 

Firstly, the air is transferred across the air-water interface whereby particles having 

specific gravity almost equal to the specific gravity of water are floated. The air 

bubbles then float the particles to the top of the tank. Under bubble formation, the 

nucleation process occurs as soon as the pressurized water is realised through the 

nozzles. The nucleation process is followed by the enlargement of the bubbles 

caused by excess air build-up in the water. As the volume of the air bubbles 

increases in size, they also decrease in hydrostatic pressure as well. Thirdly, there 

are three mechanisms that occur in the bubble particle attachment phase, namely, 

precipitation first, bubbles get to be trapped in a floc structure as they rise through the 

water and the bubbles are then absorbed and formed into a floc (Palaniandy et al., 

2017). Finally, the flocs float due to the fact that the bubbles reduce the density of the 

bubble-particle agglomerate. The theory behind the floatation is based on the size of 

the particles, if the particles are large in size then they would require more bubbles 

whereas if they are small in size then they would require less bubbles. The 

agglomerates will then form at the top surface of the wastewater where they will then 

be removed by a skimmer. An illustration of the DAF process is presented in Figure 

2-7.



 22 

 

Figure 2-7: Schematic of a chemical-DAF system for PSW treatment 

 

2.4.2.2 Coagulation and flocculation 
 

The coagulation and flocculation pre-treatment of PSW effluent makes use of 

chemical reactants such as flocculants and coagulants to separate suspended and 

dissolved solids from water (see Figure 2-8). Coagulants destabilize particles 

because they have opposite charges to those of suspended solids, and flocculants 

prompt the destabilized particles to conglomerate into larger particles called flocs 

(Coca et al., 2011). Aluminium sulfate Al(SO4)3, ferric sulfate Fe2(SO4)3, and ferric 

chloride FeCl3 have commonly been used as coagulants in the treatment of PSW 

effluent. Results of the latter experiments showed BOD, COD, and oil and grease 

removal efficiency of up to 78.8%, 79.5%, and 85% respectively (de Sena et al., 

2008).  

In another study of physicochemical treatment of PSW effluent using lime, alum, 

ferrous sulfate and anionic polyelectrolyte as coagulants was performed. The results 

yielded a removal efficiency of BOD, COD and SS up to 38.9%, 36.1% and 41.9% 

(Satyanarayan et al., 2005). Even though it was found to be costly, a good removal 

efficiency was found from the use of lime and anionic polyelectrolyte, with removals 

of SS, BOD and COD reported to be 54.2%, 49.6% and 43.8%. (Dassey & Theegala, 

2012). A combination of ferric chloride and floccin yielded a COD, VSS, TSS and 

FOG removal of up to 91%, 97%, 98% and 100%. 

 



 23 

 

Figure 2-8: Schematic diagram for coagulation-flocculation process (Teh et al., 2016) 

 

2.4.2.3 Electrocoagulation 
 

Electrocoagulation, used as a pre-treatment method, removes suspended solids and 

other contaminants through the inducing of an electric current together with the 

addition of chemicals (Bayar et al., 2014). The induced electric current changes the 

suspended solids surface charge thereby allowing the particles to form an 

agglomeration. (Kobya et al., 2006) examined an electrocoagulation treatment of 

PSW by investigating the effects of electrode material, pH, and current density on the 

COD and FOG removal. The highest COD removal was reached with aluminium (Al) 

electrodes at 93% and the highest FOG removal was reached with iron (Fe) 

electrodes at 98%.  

There are a lot of metals used as electrodes in the treatment of PSW effluent, among 

others, are aluminium, iron, tin dioxide, and titanium dioxide. In another study, the 

effect of pH was evaluated in conjunction with aluminium plate electrodes for the 

treatment of PSW effluent. It was established that the pH had a considerable effect 

on the treatment of PSW effluent and also optimum pH values were found to be 

within the range of 3 to 4 with a COD removal efficiency above 85% (Bayar et al., 

2014).  

(Ahmadian et al., 2012) performed a study of the treatment PSW effluent by using a 

batch system using iron (Fe) electrodes. In that study it was discovered that an 

increase in the number of electrodes or current was proportional to an increase in 

pollutants removal. The results of the latter study showed that at a current of 10 A/m2, 

the removal efficiencies of 66% for BOD5, 62% for COD, 60% for TSS and 50% for 



 24 

TN was achieved as compared to the current 25 A/m2 where the removal efficiencies 

of BOD5 of 97%, COD of 93%, TSS of 81% and TN of 84% was observed 

respectively.  

Lastly, in another study of pre-treatment of PSW effluent by using the 

electrocoagulation process with aluminium electrodes at a steady voltage of 9 V, and 

a 5min retention time, yielded removal efficiencies of 87% for BOD, 59% for COD, 

84% for TSS and 94% for FOG (Sardari et al., 2018). However, it must noted that the 

metal plate electrodes and the use of electricity comes at a hefty price if the process 

is running for longer periods. 

When Al (aluminium) and Fe (Iron) electrodes are used in the treatment of 

wastewater, the metal cations dissolve at the anode according to the following 

equations:  

 
 
        (2.1) 

 
 

       (2.2) 

                 
 
At the cathode, the following reaction occurs:  
  

      (1.3) 

 

    (2.4)  

 

In solution, the following reaction occurs: 

    (2.5) 

 

     (2.6) 

 

2.4.2.3 Membrane technology 
 

The membrane separation technology utilizes a special porous film which is 

subjected to high pressure of wastewater thereby trapping particles (Zargar, et al. 

2015). Ultrafiltration (UF), microfiltration (MF), reverse osmosis (RO) are the 



 25 

commonly used membrane separation technologies for the treatment of PSW. 

Ultrafiltration can separate compounds between the range of 0,005–10 µm, 

microfiltration can separate compounds between the range of 0,1-0,2 µm, and 

reverse osmosis can separate particles smaller than 0,1 nm in diameter. (Malmali et 

al., 2018) evaluated the performance of ultrafiltration membrane used in the 

treatment of PSW. The results showed significant removals of BOD, TSS, COD, and 

FOG of up to 93%, 100%, 94% and 100%, respectively. In another study, the 

effectiveness of ceramic microfiltration membranes sintered at a temperature of 

1200˚C yielded a total insoluble residue rejections of up to 100% and a bacterial 

removal of 93% (Almandoz et al., 2015). Lastly, a study on the performance of 

reverse osmosis was conducted in the treatment of PSW whereby a COD removal of 

up to 90% was achieved (Coskun et al., 2016). It also worth noting that the 

membrane technology bears some numerous disadvantages which range from, high 

energy consumption.  

 

2.5 Biological pre-treatment methods 
 

Biological pre-treatment is ordinarily used as a secondary treatment step, but it may 

also be used as a primary pre-treatment step. Preliminary steps of PSW treatment do 

not completely treat wastewater to a degree of satisfaction as set out by 

environmental standards. The crux of this study is based on the biological pre-

treatment of PSW which utilizes microorganisms to remove organics and pathogens 

while hydrolysing constituents in FOG. Moreover, the microorganisms used in such 

process would be fungi, bacteria or algae. There are different types of biological 

treatment processes, which include but are not limited to, anaerobic, aerobic, 

activated sludge and combined processes.  

 

2.5.1 Anaerobic treatment of poultry slaughterhouse wastewater 
 

The anaerobic treatment is a technique which is widely used in the treatment of high 

strength PSW (Pozo et al., 2003). There are advantages that come with the use of 

anaerobic treatment processes which range from low electricity costs, high 

throughput of biogas, less sludge generation, and high organic matter removal (Aziz 

et al., 2019). Usually, effluent discharged from an anaerobic treatment step needs 

additional treatment in order to further remove contaminants such as total kjheldahl 

nitrogen (TN), total phosphorous (TP) and as well as other pathogens (Gomec, 



 26 

2010). Typical anaerobic processes used in the treatment of PSW effluent comprise 

of anaerobic lagoons (AL), anaerobic filter (AF), up-flow anaerobic sludge blanket 

(UASB) and anaerobic baffled reactor (Bustillo-Lecompte & Mehrvar, 2015). 

(León-Becerril et al., 2016) evaluated the performance of an up-flow anaerobic filter 

(AF) used in the treatment of wastewater. The study reported a COD and BOD 

removal efficiency of 81% and 87% with a 15 days’ period. In another study of the 

treatment of PSW by using an anaerobic UASB with a hydraulic retention time (HRT) 

of 1 day, removal efficiencies of up to COD of 70%, BOD of 73%, and FOG of 35% 

were obtained respectively (Del Nery et al., 2016). (Yousefi et al., 2018) conducted a 

study of treatment of PSW effluent by using a combined anaerobic system of 3 pilot-

scale anaerobic baffled reactors (ABR) in the first stage, followed by 3 anaerobic 

filters (AF). An evaluation of the ABR reactor used in the latter study showed a COD 

removal efficiency of 83% after an HRT of 18 hours, and the AF reactor showed a 

removal efficiency of 63%, respectively.  

 

2.5.2 Activated sludge processes 
 

Activated sludge (AS) process methods utilize a combination of aeration and a 

biological floc composed of bacteria and protozoa. In one previous study which 

focused on the isolation and quantification of bacteria present in the sludge obtained 

from treated PSW, it was reported that by using different N-free culture media 

technique, it resulted in the isolation of 16 diazotrophic strains from the sludge of a 

PSW treatment system (Lozada et al., 2018). Primarily, the AS process is designed 

for the removal of soluble and insoluble organic pollutants present in the wastewater. 

The AS process uses aerobic micro-organisms that can degrade pollutants and 

agglomerate them by flocculation (Bustillo-Lecompte & Mehrvar, 2015). After 

aeration, the agglomerated particles will settle and then get separated from the clear 